
 

 

 

OPTIMIZATION OF ADDITIVES 

CONCENTRATION IN POLYMERIC MEMBRANE 

FABRICATION  

(LOW POLYMER CONCENTRATION) 

 

 

 

 

 

 

 

CHEAH CHOON HEN 

 

 

 

 

 

 

 

UNIVERSITI TUNKU ABDUL RAHMAN 

 

 

 



i 
 

 

 

 

OPTIMIZATION OF ADDITIVES CONCENTRATION IN POLYMERIC 

MEMBRANE FABRICATION (LOW POLYMER CONCENTRATION) 

 

 

 

 

CHEAH CHOON HEN 

 

 

 

 

A project report submitted in partial fulfillment of the requirements for the award 

of Bachelor of Engineering (Hons) Environmental Engineering 

 

 

 

 

Faculty of Engineering and Green Technology 

Universiti Tunku Abdul Rahman 

 

 

 

 

 

September 2015 

  



ii 
 

 

 

 

DECLARATION 

 

 

 

 

 

I hereby declare that this project report is based on my original work except for citations 

and quotations which have been duly acknowledged. I also declare that it has not been 

previously and concurrently submitted for any other degree or award at Universiti Tunku 

Abdul Rahman (UTAR) or other institutions. 

 

 

 

 

 

Signature : _______________________ 

 

Name  : CHEAH CHOON HEN____ 

 

ID No.  : 10AGB02485____________ 

 

Date  : 30 September 2015________ 

  

           Cheah Choon Hen



iii 
 

 

 

 

APPROVAL FOR SUBMISSION 

 

 

 

 

 

I certify that this project report entitled “OPTIMIZATION OF ADDITIVES 

CONCENTRATION IN POLYMERIC MEMBRANE FABRICATION (LOW 

POLYMER CONCENTRATION)” was prepared by CHEAH CHOON HEN has met 

the required standard for submission in partial fulfilment of the requirements for the award 

of Bachelor of Engineering (Hons) Environmental Engineering at Universiti Tunku Abdul 

Rahman. 

 

 

 

 

 

Approved by, 

 

 

Signature : ___________________    Signature  : ___________________ 

 

Supervisor : Mr. Wong Ling Yong_     Co-Supervisor : Dr. Ng Choon Aun____ 

 

Date  : ___________________    Date  : ___________________ 

  



iv 
 

 

 

 

 

 

 

 

 

 The copyright of this report belongs to the author under the terms of copyright Act 

1987 as qualified by Intellectual Property Policy of Universiti Tunku Abdul Rahman. Due 

acknowledgement shall always be made of the use of any material contained in, or derived 

from, this report. 

 

©2015, Cheah Choon Hen. All right reserved. 

  



v 
 

 

ACKNOWLEDGEMENTS 

I would like to thank everyone who had contributed to the successful completion of this 

project. I would like to express my gratitude to my research supervisor, Mr. Wong Ling 

Yong and research co-supervisor, Dr. Ng Choon Aun for their invaluable advice, guidance 

and their enormous patience throughout the development of the research. 

 

 In addition, I would also like to express my gratitude to my loving family and 

friends who had helped and given me encouragement and strength to complete the project. 

With their constant loving and support, this project was successfully completed. 

 

 Last but not least, I would also like to thank to our lab assistants, Mr. Muhammad 

Zakuan Ariff Bin Mohd Zaidi, Mr. Cheah Chew Keat, Cik Noor Hazreena Binti Noor 

Izahar, Ms. Mirohsha a/p Mohan and Mr. Voon Kah Loon for providing plenty of 

assistance in the lab during the experiments. 

  



vi 
 

 

 

 

OPTIMIZATION OF ADDITIVES CONCENTRATION IN POLYMERIC 

MEMBRANE FABRICATION (LOW POLYMER CONCENTRATION)  

 

 

ABSTRACT 

 

 

Recent developments in technology have resulted in breakthroughs in wastewater 

treatment and reclamation for water reuse. Membranes technology may be an option when 

they enable the removal of contaminants. In this study, the potential of powdered activated 

carbon (PAC) as an additive in polyethersulfone (PES) membrane fabrication to improve 

the performances of membrane was determined. Three membranes with different additive 

concentrations (0 wt. %, 5 wt. %, and 11 wt. %) were tested to find out the flux produced 

and rejection to salt water by each membrane. The results obtained showed that the 

membrane with 11 wt. % of PAC produced the most flux than others. Flux produced was 

in the range between 5.146 × 10-5 m3/m2/s and 6.549 × 10-5 m3/m2/s. Besides, membrane 

with 11 wt. % of additives also had the highest rejection for salt water, which reject 76% 

and 79%. Apart from that, morphology of membrane with and without additive was 

studied using Scanning Electron Microscopy (SEM). Structure of membrane has been 

shown that membrane with PAC was having more macro voids formation than without 

PAC. Furthermore, tensile testing for the membranes was also studied. The ultimate 

tensile strength (UTS) of the membrane without PAC showed a higher readings which 

was 2.261 MPa. Meanwhile, membrane with 5 wt. % have lower UTS compare to 0 wt. %. 

Yet, the UTS was increase as there is more PAC was added into the membrane as shown 

in membrane with 11 wt. %. 

 

 

 



vii 
 

 

 

 

TABLE OF CONTENTS 

 

 

 

DECLARATION ii 

APPROVAL FOR SUBMISSION iii 

ACKNOWLEDGEMENTS    v 

ABSTRACT vi 

TABLE OF CONTENT vii 

LIST OF TABLE x  

LIST OF FIGURES xi 

LIST OF SYMBOLS xiii 

 

 

 

CHAPTER   

1 INTRODUCTION 1 

 1.1 Background of Study 1 

 1.2 Problem Statement 2 

 1.3 Project Objectives 

1.4 Project Scope 

3 

3 

   

2 LITERATURE REVIEW 4 

 2.1   Domestic Wastewater 4 

 2.2   Wastewater Treatment Plant 4 

 2.3   Membrane Technology 5 

 2.4   Introduction to Membrane Process 6 

 2.5   Membrane Classification 7 

         2.5.1 Microfiltration (MF) 8 



viii 
 

         2.5.2 Ultrafiltration (UF) 9 

         2.5.3 Nanofiltration (NF) 9 

         2.5.4 Reverse Osmosis (RO) 

2.6   Activated Carbon (AC) 

10 

11 

         2.6.1 Powdered Activated Carbon (PAC) 12 

    2.6.2 Granular Activated Carbon (GAC) 13 

 2.7   Polymer and Solvent for Membrane Fabrication 

        2.7.1 Dope Solution 

        2.7.2 Polythersulfone (PES) 

        2.7.3 N-Methyl-2-Pyrrolidinone (NMP) 

14 

14 

14 

15 

 2.8   Membrane Bioreactor (MBR) 16 

 2.9   Membrane Fouling 

2.10 Extracellular Polymeric Substances (EPSs) 

2.11 Cross-Flow Filtration 

2.12 Dead-End Filtration 

2.13 Scanning Electron Microscope (SEM) 

17 

19 

19 

20 

21 

   

3 RESEARCH METHODOLOGY 22 

 3.1   Membrane Fabrication and Casting 

        3.1.1 Dope Preparation 

        3.1.2 Membrane Fabrication  

        3.1.3 Post Treatment 

22 

23 

27 

29 

 3.2   Membrane Performance Testing 29 

 3.3   Dilution of Salt 31 

 3.4   Stock Solution Dilution 32 

 3.5   Preparing Conductivity-Concentration Curve 33 

 3.6   Observation of Membrane Morphology Image by 

        Scanning Electron Microscope (SEM) 
34 

 3.7   Tensile Testing 34 

  

 

 



ix 
 

4 RESULTS AND DISCUSSION  35 

 4.1   Membrane Performance Test  

   4.1.1 Membrane Pure Water Flux 

   4.1.2 Salt Solution Flux 

   4.1.3 Salt Rejection Rate 

35 

35 

37 

39 

 4.2   Scanning Electron Microscopy (SEM) for membrane 

        Morphology 
40 

 4.3   Tensile Testing 41 

   

5 CONCLUSION AND RECOMMENDATIONS 

5.1 Conclusion 

5.2 Recommendations 

 43 

43 

44 

 

REFERENCES 

 

45 

  

APPENDICES  51 

   

  



x 
 

 

 

 

LIST OF TABLE 

 

 

 

TABLE TITLE PAGE 

   

2.1 Benefits of Membrane Process 

 

6 

2.2 Correlation of Membrane Features with Ranges of Separation 

 

8 

2.3 Physical Properties of N-Methyl-2-Pyrrolidinone (NMP) 

 

7 

2.4 Description of Fouling Mechanism 

 

18 

3.1 Apparatus Needed in Dope Preparation 23 

 

3.2 Ration of PAC to PES with Fixed Amount of NMP 

 

25 

3.3 Dilution Table for Salt Solution 

 

33 

4.1 Pure Water Flux Productivity by Different PES-PAC wt. % 

and Pressure Applied on Synthesized Membranes 

 

36 

4.2 Salt Solution Flux Productivity by Different PES-PAC wt. % 

and Pressure Applied on Synthesized Membranes 

 

38 

4.3 Percentages of Rejection by Membranes with Different 

Applied Pressure 39 

4.4 Fixed Parameters for Tensile Testing 41 

4.5 Tensile Testing with Different Membranes 42 
 

  



xi 
 

 

 

 

LIST OF FIGURE 

 

 

 

FIGURE TITLE PAGE 

 

2.1 Schematic representation of a two-phase system separated by 

a membrane 

 

6 

2.2 Application Size Range of Membrane Filtration Process 

 

7 

2.3 Microfiltration Performance Characteristics  

 

8 

2.4 Ultrafiltration Performance Characteristics  

 

9 

2.5 Nanofiltration Performance Characteristics 10 

2.6 Reverse Osmosis Performance Chracteristics 

 

10 

2.7 Powdered Activated Carbon (PAC) 

  

13 

2.8 Granular Activated Carbon (GAC) 13 

2.9 Polyethersulfone (PES) Structure 15 

2.10 N-Methyl-2-Pyrrolidinone (NMP) Structure 16 

2.11 Configuration of  Membrane Bioreactor (MBR) System 17 

2.12 Fouling Mechanism 18 

2.13 Schematic of Cross Flow Filtration 20 

2.14 Schematic of Dead End Filtration 21 

3.1 Polyethersulfome (PES) used as Polymer 22 

3.2 Powdered Activated Carbon (PAC) 23 

3.3 Dope Preparation Apparatus Set Up 24 



xii 
 

3.4 Fume Hood 24 

3.5 Sonicator Bath 26 

3.6 Dope in the Reagent Bottle 27 

3.7 Membrane Auto Casting Machine 27 

3.8 Knife Gap 28 

3.9  Thin Film Membrane in Coagulant Bath 28 

3.10 Dead End Membrane Test Rig 29 

4.1 Graph of Pure Water Flux against Different Pressure Applied 

on Different PES-PAC wt. % Membranes 
37 

4.2 Graph of Salt Solution Flux against Different Pressure Applied 

on Different PES-PAC wt. % Membranes 
39 

4.3 Graph of Salt Solution Rejection against Different PES-PAC 

wt. % at Different Pressure Applied on Membranes 
40 

4.4 Scanning Electron Microscopy (SEM) Images of Membranes 

without PAC 
41 

4.5  Scanning Electron Microscopy (SEM) Images of PES-PAC 5 

wt. % Membrane 
41 

 

  



xiii 
 

 

 

 

LIST OF SYMBOLS / ABBREVIATIONS  

 

 

 

AC   Activated Carbon 

COD   Chemical Oxygen Demand  

DMAc   Dimethylacetamide 

DMF   Dimethylformanode 

DMSO   Dimethylsulfoxide 

EPSs   Extracellular polymer substances 

GAC   Granular Activated Carbon 

MBR   Membrane Bioreactor 

MF   Microfiltration 

NaCl   Sodium Chloride 

NF   Nanofiltration 

NMP   N-Methyl-2-Pyrrolidinone 

PAC   Powdered Activated Carbon 

PES   Polyethersulfone 

RO   Reverse Osmosis 

SEM   Scanning Electron Microscope 

TMU   Tetramethylurea 

UF   Ultrafiltration 

UTS   Ultimate Tensile Strength 



1 
 

 

 

 

CHAPTER 1 

 

 

 

INTRODUCTION 

 

 

 

1.1 Background of Study 

 

Wastewater is spent or used water from domestic and industrial activities that contains 

enough harmful materials to damage the water’s quality. According to Adamu and 

Balarabe (2014), the major sources of the natural water pollution load are constituted from 

the effluents generated from these activities. Wastewater may contain contaminants like 

chemicals, human waste, dirt, or oil. When wastewater is untreated, it may cause serious 

harm to the environment and threaten human health.  

 

Therefore, wastewater treatment take an important role in order to treat the 

wastewater. It is a process which partially remove and change the solids in wastewater by 

decomposition from highly complex, decayable, organic solids to mineral or stable 

organic solids (Sonune & Ghate, 2004). 

 

Nowadays, the increase in environmental protection sensitivity compare to last 

decade has led to the revolution of new technologies for wastewater treatment (Stephen 

& Valerie, 2000).  Once considered a feasible technology only for desalination, membrane 

processes are increasingly employed especially in filtration process for removal of 

bacteria, microorganisms, particulate material, and natural organic material, which can 

contribute color, tastes, as well as odors to the water (National Drinking Water of 



2 
 

Clearinghouse, 1999). According to Amjad (1993), the membrane filtration can be 

classified into microfiltration (MF), ultrafiltration (UF), nanofiltration (NF), and reverse 

osmosis (RO). 

 

Apart from wastewater treatment, membranes are also being widely used in fields 

such as manufacture of food, devices for energy conversion like fuel cells, devices for 

medical like blood oxygenators, and also the productions of base chemicals (Hugo, 2015). 

Contemporarily, conventional technologies are being integrated with the membrane-

separation processes as hybrid membrane systems from time to time in order to reduce 

energy consumption and minimize the environmental impact (Rajindar, 2015). 

 

 

 

1.2 Problem Statement 

 

Nowadays, there are more and more municipal wastewater treatment facilities are using 

membrane technology in their treatment. Membranes become the best option when 

researchers found out that it enable the removal of contaminants that other technologies 

cannot. Apart from that, they are also more economical and require less land area than 

other technologies. Membranes commonly are being used to remove organic compounds, 

dissolved species, nitrogen species, phosphorus, suspended solids, colloidal, as well as 

human pathogens like bacteria, and viruses (CDM Smith, 2015). 

 

As membrane technology take an important role in water treatment nowadays, 

continual improvement is needed to increase the performance of the membrane. For 

example, there are high flux production but low in rejection rate in low polymer 

concentration membrane. In this study, hybrid membrane with different concentrations of 

PAC were fabricated and performance of each membrane was tested. 

 

 

 



3 
 

1.3 Project Objectives 

 

In order to obtain the goal of the project, objectives need to be stated clearly. This project 

objectives include: 

i. To fabricate membrane with different concentration of PAC as additive. 

ii. To study the effect of PAC in membrane fabrication in term of flux production, 

salt rejection and tensile strength. 

iii. To characterize the membrane structure and membrane properties of produced 

membrane. 

 

 

 

1.4 Project Scope 

 

The scope of this study are listed below: 

i. To prepare membrane with formulation: PES/ NMP/ PAC. 

ii. To fabricate membrane with different PAC concentration by using Membrane 

Auto Casting Machine. 

iii. To determine the performance of membrane by using Dead End Membrane Test 

Rig. 

iv. To study and characterize the membrane structure and membrane properties by 

using SEM. 

v. To study the tensile strength of membrane by using Light Weight Tensile Testing 

Machine. 

 



4 
 

 

 

 

CHAPTER 2 

 

 

 

LITERATURE REVIEW 

 

 

 

2.1 Domestic Wastewater 

 

Domestic wastewater is wastewater which derived principally from kitchen, toilet and 

bathroom. It may contains human waste, food waste, soap, detergent as well as oils and  

greases (Molloy, 2012) which suspended in range from 150 to 200 liters of wastewater 

daily for each person in a household (Department of Water Government of Western 

Australia, 2010). Domestic wastewater is the combination of grey water and municipal 

waste and has certain strength and pollution ability which may contain pathogens 

(Carpenter, et al., 1998). What is more, it has also been reported to constitute suspended 

solids and also solids in colloidal forms (Awadallah & Yousry, 2012). According to 

Carpenter, et al. (1998), the population growth in recent decades has increases the use of 

domestic water use and it influences water quality and aquatic ecosystem functions. 

 

 

 

2.2 Wastewater Treatment Plant 

 

Wastewater treatment plant is a plant build in order to treat the wastewater or to improve 

the effluent quality. The treatment processes are designed to achieve improvements in the 

quality of the wastewater. The various treatment processes can reduce the biodegradable 



5 
 

organics, suspended solids, pathogenic bacteria as well as nutrients (The World Bank 

Group, 2015).  

 

 The wastewater treatment can be categorized into three processes which are 

primary, secondary and tertiary treatments. Primary treatment, also known as mechanical 

treatment, is used to remove gross, suspended and floating solids from raw sewage 